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Fig. 2. 650°C creep rupture test results at

14+0 and 11*Okg /mm?-stress.
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Tubular specimen used.

Fig: 2.
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Photo 1. External appearance of ruptured
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Photo 2. Notches which exist on the outer
surface of tubular specimens x500(2/3)

Photo 3. Grain boundary separation which
exist in the neighbourhood of the rup-
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Effect of Zirconium on Austenite Grain
Size in Iron and Steel.

K.Mizukawa, et alii.
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Sample. Gas inlet cock.
Induction coil. Gas outlet & leak cock.
Silica tube. Leak cock.

Material tube.
¢-tron vacuum gauge.
Geissler tube.
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Three way cock.
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Operating apparatus.
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Table 1. Chemical composition of materials.
C'hemical“l ] ’ ‘ »

\C"mpggr;l C | Si ., Mn P i S Zr
materials\; ) ‘4 [
Electrolytic “5.0000-00720-00280-00830 0018, —
Metallic Zr | —| — — —/ — 19989
Fe-Zr -1 : — l — — — — 12°05
Fe-Zr 2 ‘' — i — — — — 1 10°55
Fe-Zr 3  —| — — — — 1275
Steel No. 1 . 0°1l 024 0746 0°018 0023 —
Steel No. 2  0°C6 0°07 0726 0°032 0°031, —
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